



YOUR PARTNER FOR THE BEST QUALITY

(Registered Copy)

TEST REPORT

5, Myeongji ocean city 9-ro, Gangseo-gu, Busan, 618-814 Rep. of KOREA

TEL 82-51-464-0771

FAX 82-51-462-2115

Sample : PVC

TEST RESULTS

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Tensile Strength	MPa	-	10.8	KS M 6518 : 2006
Elongation	%	-	180	KS M 6518 : 2006
Shore Hardness(A Type)	-	-	76	KS M ISO 868 : 2011

* USAGE : QUALITY CONTROL

Lee Taesung

Prepared by Lee Taesung
Tel: +82-52-220-3163
E-mail: leets@ktr.or.kr

Jung Bongkue

Reviewed by Jung Bongkue
Technical Manager
E-mail: kue@ktr.or.kr

Registered copy date: Jul.23.2014

Jul.21.2014

Korea Testing & Research Institute

President

Choi Hyeonk'



1 of Total 1 Page(s)

전자문서본(Electronic Copy)